TEKTRONIDC

P7001
Main Interface

SERVICE

INSTRUCTION NMANUAL

Tektronix, Inc.
P.0. Box 500
Beaverton, Oregon 97077 Serial Number

First Printing NOV 74 070-1604-00



WARRANTY

All TEKTRONIX instruments are warranted against
defective materials and workmanship for one year.
Any questions with respect to the warranty should
be taken up with your TEKTRONIX Field Engineer or
representative.

All requests for repairs and replacement parts
should be directed to the TEKTRONIX Field Office
or representative in your area. This will assure you
the fastest possible service. Please include the
instrument Type Number or Part Number and Serial
Number with all requests for parts or service.

Specifications and price change privileges reserved.

Copyright © 1974 by Tektronix, Inc., Beaverton,
Oregon. Printed in the United States of America. All
rights reserved. Contents of this publication may not
be reproduced in any form without permission of
Tektronix, Inc.

U.S.A. and foreign TEKTRONIX products covered
by U.S. and foreign patents and/or patents pending.

TEKTRONIX is a registered trademark of Tektronix,
Inc.



P7001 Main Interface

Table of Contents

DPO INTERCONNECTIONS

Fig. 1 - Example Interconnections

MAIN INTERFACE BOARD
Fig. 2 - Card Connectors
Data Channel Grant
Interconnections Between P7001 Circuit Cards
Power Supply Voltages

- Cabling Information

COLOR CODES

ELECTRICAL PARTS LIST

DPO DISASSEMBLY/ASSEMBLY INSTRUCTIONS

Fig. 3 - Main Interface to APD
Interconnect Cabling

Fig. 4 - Main Interface Coaxial
Connections

Fig. 5 - DPO Disassembly/Assembly

APD INTERCONNECT BOARD --- Diagram 2

Fig. 6 - Main Interface Board
Component Location

Fig. 7 -~ Common Bus Pin Terminations

MAIN INTERFACE BOARD —--~ Diagram 3

MECHANICAL PARTS LIST






P7001 Main Interface

DPO INTERCONNECTIONS

Diagram #2 and the example in Figure 1 show the interconnections
between the A7704 Acquisition Unit, the P7001 Processor, and the
D7704 Display Unit. These connections are made by the APD Inter-
connect board. "APD" is an acronym for the A7704-P7001-D7704 com-
bination. Some lines between the A7704 and the D7704 are broken to
allow connection of signals through the P7001 circuits; for example,
the horizontal and vertical analog signals and 7-Axis information.
Other interconnecting lines are tapped to allow the P7001 Processor
to monitor, select, or assert signals as required; for example, the

row and column readout information and readout timing signals.

TAPPED

ACQUISITION y~ LINES DISPLAY
UNIT 3 UNIT
A7704 p D7704

y

y

\ ]

/ PROCESSOR \
HORIZS(‘)NTAL P7001 HORIZB?NTAL
VERTICAL VERTICAL
ANALOG SIGNALS ANALOG
SIGNALS
1604-01

Fig. 1. Example Interconnections.



P7001 Main Interface
MAIN INTERFACE BOARD

The P7001 circuit cards plug into connectors located on the
Main Interface board. The asyncronous bus lines, control lines, and
power lines are all etched on the Main Interface board. There are
11 circuit card connectors on the board with their pin terminations
shown in schematic diagram 3. The circuit cards must be plugged
into a specific connector, for example (J1=SAMPLE & HOLD, etc.).
The cards must not be placed in any order other than that shown on
diagram 3. The dedicated pin terminations for each specific circuit
card are shown on the connector symbols. The common pin terminations
for all connectors are shown in Fig. 7 located on the same page as
diagram 3. I/0 Interface Connectors, J10 and J11, are shown in dia-
gram 3 as dotted lines. This designates that they are physically

located on the rear of the Main Interface board (see Fig. 2).

) AN AT NANG ARA

T :J11: J2 J3 J4 J5 J6 J7 J8 J9

ot ) |e

[ ; | %

lwt 18] 1w [B x

8! qel 161 @ £ 2 =

< ! I | < | z Z frv} o

Y o P < - o w > S

=m| w Tw! ﬁ 8 : S x x

2 12 120 (2| g0 |g |e) (] 18] g |8

'5: <Et ‘5= g P = - @ o w w

==J % = w 77 7] [ () < = =

P2 U ANV A U A A IV A\ A O N S N A
1604-02

Fig. 2 Card Connectors.

Data Channel Grant (DATA CH GRANT)
The DATA CH GRANT priority connections are shown running from
connector to connector in diagram 3. DATA CH GRANT starts in the

Front Panel circuit card (J2) - pin A13 and B13. It then goes to



P7001 Main Interface

the A-D Converter (J7) - pin B13. It leaves J7 pin A13 and goes
to the Display Generator (J6) - pin B13. As can be seen, this
process continues through all cards in a "daisy-chain" sequence.
Since the DATA CH GRANT signal goes through each card in series,
the card it first goes through has the first opportunity to catch
DATA CH GRANT in; therefore, it has first priority on the use of

the bus.

Interconnections Between P7001 Circuit Cards

Some interconnections between cards use coaxial lines, such as
HORIZ SELECT, etc. These are shown along the top of the row of
connectors in diagram 3. These are in addition to the common bus
lines. These lines are required because of the type of signal and
since they only go to one or two cards. For example, readout row

and column information goes only to the Readout Interface Card.

Power Supply Voltages

Power supply voltages enter in the lower right portion of
diagram 3 and terminate on each of the connectors as shown on the
common connector symbol Fig. 7. From this point the voltage and
ground sensing wires return to the Power Supply. The sensing wires
are used to more closely regulate the voltages used in the P7001.
Due to the high current in the intercénnecting leads between the
Power Supply and the Main Interface board, some voltage loss occurs.
The sense lines carry very little current; therefore, they provide
the power supply regulators a sample of the actual voltage and

ground potential at the end of the high current carrying leads.



P7001 Main Interface

Cabling Information

Figure 3 shows the cabling necessary to connect the Main Inter-
face board to the APD Interconnect board. It also shows the other
connections from the P7001 to the APD Interconnect board. Figure 4
shows the various coaxial cable connections on the Main Interface

board, with color codes and signal names.

COLOR CODES
Color codes of cables and wires used in the figures in this
manual conform to the EIA color code standards for resistors. The
first number indicates the background color of the wire; the sec-
ond number indicates the color of the stripe. For example: 9-4
means a white (9) wire with a yellow (4) stripe. 9-n means a solid
white wire. 9-0-6 means a white (9) wire with two stripes; a wide

black (0) and a narrow blue (6) stripe.



REPLACEABLE
ELECTRICAL PARTS

PARTS ORDERING INFORMATION

Replacement parts are available from or through your local Tektronix, inc. Field Office
or representative.

Changes to Tektronix instruments are sometimes made to accommodate improved
components as they become available, and to give you the benefit of the latest circuit
improvements deveioped in our engineering department. It is therefore important, when
ordering parts, to include the following information in your order: Part number, instrument
type or number, serial number, and modification number if applicable.

If a part you have ordered has been replaced with a new or improved part, your local
Tektronix, Inc. Field Office or representative will contactyou concerning any change in part
number.

Change information, if any, is located at the rear of this manual.

SPECIAL NOTES AND SYMBOLS
X000 Part first added at this serial number

00X Part removed after this serial number

ITEM NAME

In the Parts List, an item Name is separated from the description by a colon (3).
Because of space limitations. an Item Name may sometimes appear as incomplete. For
further Item Name identification, the U.S. Federal Cataloging Handbook H6-1 can be
utilized where possible.

ABBREVIATIONS
ACTR ACTUATOR PLSTC PLASTIC
ASSY ASSEMBLY QTZ QUARTZ
CAP CAPACITOR RECP RECEPTACLE
CER CERAMIC RES RESISTOR
CKT CIRCUIT RF RADIO FREQUENCY
COMP COMPOSITION SEL SELECTED
CONN CONNECTOR SEMICOND  SEMICONDUCTOR
ELCTLT ELECTROLYTIC SENS SENSITIVE
ELEC ELECTRICAL VAR VARIABLE
INCAND INCANDESCENT wWw WIREWOUND
LED LIGHT EMITTING DIODE XFMR TRANSFORMER
NONWIR  NON WIREWOUND XTAL CRYSTAL

P7001 Main Interface



Electrical Parts List—P7001 Main Interface

CROSS INDEX MFR. CODE NUMBER TO MANUFACTURER

MFR.CODE MANUFACTURER ADDRESS CITY,STATE,ZiP
05397 Union Carbide Corp., Materials
Systems Division 11901 Madison Ave. Cleveland, OH 44101
56289 Sprague Electric Co. North Adams, MA 01247
80009 Tektronix, Inc. P. 0. Box 500 Beaverton, OR 97077
90201 Mallory Capacitor Co., Div. of

P. R. Mallory Co., Inc. 3029 E. Washington St.’ Indianapolis, IN 46206



Electrical Parts List—P7001 Main Interface

Tektronix  Serial/Model No. Mfr
Ckt No.  Part No. Eff Dscont Name & Description Code Mfr Part Number
670-2376-00 CKT BOARD ASSY:APD INTERCONNECT 80009 670-2376-00
J213a  131-1003-00 " CONNECTOR BCDY, :CKT BD MT,3 PRONG 80009 131-1003-00
J253a  131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J253B  131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J255A  131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J255B  131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J263B 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
670-2378-00 CKT BOARD ASSY:MAIN INTERFACE 80009 670-2378-00
cl 290~0326-00 CAP. ,FXD,ELCTLT:820UF ,10% ,6V 05397 K820A6KS
Cc3 290-0326-00 CAP. ,FXD,ELCTLT:820UF ,10% ,6V 05397 KX820A6KS
C5 290-0326-00 CAP. ,FXD,ELCTLT:820UF,10%,6V 05397 K820A6KS
cl1 290-0326-00 CAP. ,FXD,ELCTLT : 820UF , 10% ,6V 05397 KB820A6KS
C1l3 290-0326-00 CAP. ,FXD,ELCTLT:820UF,10% ,6V 05397 KB820A6KS
C15 290~0326-00 CAP. ,FXD,ELCTLT :820UF ,10% ,6V 05397 K820A6KS
c21 290~0519-00 CAP. ,FXD,ELCTLT:100UF, 20%,20V 56289 196D107X0020MA3
C31 290-0716-00 CAP. ,FXD,EICTLT :8.2UF,20%,75V 05397 T11C825M075AS
C33 290-0716-00 CAP. ,FXD,ELCTLT:8.2UF,20%,75V 05397 T11C825M075AS
c41 290-0519-00 CAP. ,FXD,ELCTLT : 100UF , 20% , 20V 56289 196D107X0020MA3
C43 290-0512-00 CAP. ,FXD,ELCTLT:100UF,20%,20V 56289 196D107X0020MA3
C45 290-0519-00 CAP. ,FXD,ELCTLT:100UF,20%,20V 56289 196D107X0020MA3
c47 290-0519-00 CAP. ,FXD,ELCTLT:100UF,20%,20V 56289 196D107X0020MA3
C51 290-0531-00 CAP. ,FXD,ELCTLT:100UF, 20%,10V 90201 TDC1l07MO10OWLC
C53 290-0531-00 CAP. ,FXD,ELCTLT:100UF,20%,10V 90201 TDClO7MOLlOWLC
C55 290-0531~00 CAP. ,FXD,ELCTLT : L00UF , 20% , 10V 90201 TDC1O07MOLOWLC
C57 290-0531~00 CAP. ,FXD,ELCTLT:100UF,20%,10V 90201 TDClO7MO1OWLC
Jl 131-1499-01 CONN, RCPT,ELEC:72 PINS 80009 131-1499-01
J2 131-1499-01 CONN,RCPT,ELEC:72 PINS 80009 131-~1499-01
J3 131~1499-01 CONN,RCPT ,ELEC:72 PINS 80009 131-1499-01
J4 131-1499-01 CONN,RCPT,ELEC:72 PINS 80009 131-1499-01
a5 131-1499-01 CONN, RCPT,ELEC:72 PINS 80009 131-1499-01
J6 131-1499-0.1‘ CONN,RCPT,ELEC:72 PINS 80009 131-1499-01
37 131-1499-01 CONN, RCPT,ELEC:72 PINS 80009 131-1499-01
RE] 131-1499-01 CONN,RCPT,ELEC:72 PINS 80009 131-1499-01
J9 131-1499-01 CONN,RCPT,ELEC:72 PINS 80002 131-1499-01
J10 131-1499-01 CONN,RCPT ,ELEC:72 PINS 80009 131-1499-01
J11 131-1499-01 CONN, RCPT,ELEC:72 PINS 80009 131-1499-01
J13a 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J13B 131~1003~00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J15A 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J15B 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J23A 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J23B 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J258 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J25B 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J33a 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J33B 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J35A 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J35B 131-1003-00 CONNECTCR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J43a 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00



Electrical Parts List—P7001 Main Interface

Tektronix  Serial/Mode!l No. Mfr
Ckt No. Part No. Eff Dscont Name & Description Code Mfr Part Number
J43B 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J45A 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
JA45B 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J53A 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J53B 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J55A 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J55B 131~1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J63A 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J63B 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J65A 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J65B 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J73A 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG §0009 131-1003-00
J73B 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J758 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
J75B 131-1003-00 CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-~00



ceed

P7001 Main Interface

DPO DISASSEMBLY/ASSEMBLY INSTRUCTIONS

To remove the P7001 from the DPO, refer to Figure 5 and pro-

as follows:

a)

Turn the DPO Power off.

Disconnect J20 from the APD Interconnect board by pulling
straight up on the handle on the connector. Set J20 in

the safety-connector holder provided (Fig. 5A).

Remove the four Phillips-head screws which hold the top
decorative hinges closed. These hinges secure the Display
Unit to the P7001. The Display Unit may be removed from

the DPO when the hinges are open out and down (Fig. 5B).

Loosen the two Phillips-head screws which secure the APD
Interconnect board to the frame. Lift the APD Intercon-
nect board and slide it up about one inch; then re-

tighten the two screws (Fig. 5C).

Remove the four Phillips-head screws which hold the bottom
decorative hinges closed. These hinges secure the P7001

to the Acquisition Unit (Fig. 5C).

The P7001 may now be removed from the Acquisition Unit
(Fig. 5D). When removing the P7001, 1ift straight up so

as not to damage the APD Interconnect board.



P7001 Main Interface

NOTE

The Acquisition and Display Units can
now be used as a normal oscilloscope
by setting the Display Unit on the
Acquisition Unit and reconnecting J20.
However, use of these units in this
manner will not meet 7704A specifica-
tions, simce it has been calibrated
as a DPO Unit. Do not re-calibrate
as a 77044 if you plan to re-install

the P7001.

Assembly

Repeat the above steps in reverse order for assembly of the DPO.

10 @



MAIN INTERFACE TO APD INTE

Top View of Main Interface
Plug Connections

{Top level Coaxial Connectors
not shown. See Fig. 4)

Pin Color

J211 (4 94
To
(3 93 Front Panel
2y 92 P13
(1 91
—_— ] J201 (3 92 9-0-2 P226 e —
J202 (6} -
(3) - 9-0-4 (2) P227
— (2} - 9-0-5 (1)
(1 -
-0-3 (6) P225
- (5)
- (4)
-0-1 (3)
- (2)
- (1)
J205 (6} -
(5) -
(4) -
(3) -
(2) -0-1

OYWWOY
HOIWN

ONO0O O
-

WOYOWWYWY

OWOWWOWOO
POOOND

(1

J206 (4) 9-0-2

J207 (4)

(2)
(1

©O©©
SOGo
O W

9-3 p222

Remote

Fig. 3. Main Interface to APD Intercon



SIGNAL NAMES

____________ J13A 9:0-6
From APD INTERCONNECT J213A (FRONT} VH INHIBIT (SOURCE)

. J25A 9-3
From APD INTERCONNECT J214A (REAR) Z AXIS (ACQ)

J23A 9-7
To APD INTERCONNECT J214D (REAR) Z AXIS OUT

J63A 9-8

From APD INTERCONNECT J263B (FRONT) READOUT TRIG

Je3g 900 _______.

From APD INTERCONNECT J253B (FRONT) COLUMN DATA

Js568 9-0-2

From APD INTERCONNECT J2558 ! (FRONT) ROW DATA

J53A 9-0

From APD INTERCONNECT J253A (FRONT) READOUT TRIG

From APD INTERCONNECT J255A | (FRONT) P.1.R.O. (PLUG~IN RO INHIBIT)

8l
i
|
|

JBSA 9-0-8 |
|
i
I
|
|
|

-

] ' 1
1 { | |
Lo Lo
b
b =258 95 TOJBBB — = - m e e ——— - 'l L
| byl
[ Lo {
[ Z AXIS VALID Loy
I L J23B 9044 ToJ73A —-——— - — e —— .| ! L
| B
| bl
| Sample Command oy
bbb JI3B 94 ToUI3B —mm mm 4 | :

|

| P
! Sample Acknowledge | :
T T T ———— J15B 92 TOJTBA ——— e e e m = 4
!
|
Sample Select }

———————————————————— J1BA 91 TOJIBA ——-——mm—mm—m

Top-Front view of Main Interface Tektronix Coaxial Connections.



(e 0000000000000 0l0000000

MAIN INTERFACE CONNECTIONS

P7001 Main Interface

J73A JG5A J4’58 J33A J25A J15A
] [] | 5 N
l | l | : i
P26 J758 } J75A J63A | J55B JB5A | JA3A J35B i J35A  J23A1 J13B  J13A |
! T ! ! ! [ ooy P ! o
% (o1 oo ! b b b 1 Do
P20 ! P25 b] luess | 1 | JS3A| IopJasal 1 1 J25B ) 1 J15B 1
N | ,/ | L | [ | : I | (B 1 ! ' 1 : . : 1
[ - T O O T O N O R O
Nt ek | | | g | i ]}
GND'\ E O O 0O 10:0
8’&; P25 ) : N
005" 0.0 :
030° 9 0go°NINogb— OO B IS ‘ 0295
00 0-0,- J73B):0 J63 JB3BIROA v OROA~ J33B IO ~J23B YAO 000 0~~0-0
oZo o2c o2¢ 020 By Q020 020C 0 0202 Q020020
O5°% %% 050 ¥ S VoS0 %z:ﬁ %30 09800 (P00 030°030030°
00 020 o%0 HH:: ~020 o020 020 020, ~020020
o)) o090 ' 020 (o) 0202 20% 020%% 20
020 ooo g+ Qo0 020 0202 Q020090
o020 oo 020 0202 209002029020
3030 20! 20200 9030 0503 305003073
0808 ) 0000 0°0° 9596 0Ca%Ca%0
osee S 3950 c8c89050c000
020 527 Q695 020 0202 262602695
ofo o020 0202 2080 080220204
020 020 020 0202 Q0200202
o020 o0 0202 Q0% 0202020
o020 020 020 0202 Q080020
020 oo 0208 209 0202920
oZ0 020 020 02082 Q020020
o020 o¥o 0202 2090 0202X%0%
020 620 020 0208 QoL00%20
o020 o0 02082 20900202020
0208 0202 020° 9590 62029000
0% . 20¥0 0 0“0 30°00°0g

pP207

|
!

P206 P205 P204 P203

Main Interface Board rear view

Fig. 4 Main Interface Coaxial Connections.

4 32
P2y z‘cv pant / ;
., MuaEEs &8 -- L LI 1] madiEa sxuan

t I
| |
L |

p202 P210 P201 P211

N
|
I
!

1604-04

ONITaVI TVIXVYOI ¥ 3UNOI4



J-20

SAFETY CONNECTOR

HOLDER

2 ....}’:’E::::*
s

s .
Setaretatetetateretat ute et tutatat el et et aS et e et e e
Giaaiasetaselatets % Q, Stesasisetiasaie

« o2 .'.w.,,-. f«:w:,%:v:.-u. Seiianalaianiisistates:
""‘ Histetiiiny
3 5
3

2
2
3¢

33

s okl
iieniinanatnient
taantisasiias aasiaiiiises
st

: St i ‘: sttt

Licezin n,. it
1,.‘-:.0.,.,.,. 35 ; 3 Fias m.r.;.a Fer
arerielsss o Seitziataias isarisiiiie sty

- — 3 STRAIGHT
REMOVE FROM - B g B
BOTH SIDES . ' '

TOP

DECORATIVE : ' : e | 1T

Mot

HINGES . i g’gj"..zgaz:ﬁi‘
e e & . 'y i Rzt

e
‘:23‘53
"‘5;.:3.»2 -c-'».

set
Tresiaainies

st
3253 *" 4."“-'*"“.»“‘,«
i st R

238
,....a» f
i

i n"a*.
st a
23 5

APD
INTERCONNECT

Fig.

5. DPO Disassembly/Asser



P7001 Main Interface

LOOSEN SCREWS
MOVE UP AND
RETIGHTEN

APD
INTERCONNECT

REMOVE FROM
BOTH SIDES

BOTTOM . ,
DECORATIVE . w.w B ,.:.;g
HINGES i S

it
assiit o et
St St
r* 3esetes:

Frent ‘,..,,.«‘-m“ i
Jiisiaieaiiaiaiety,
i 23 a i

. aesven
Hititaseries

it
it iin
e
Bt

s
ssanssiIaiiin

2
(7}
c
=)
m
ol
o
T
o
=
w
>
%]
1]
m
=
w
r
<

2oz e et at, -

fazaTeatetatataled oo
,:,.:4:.'-*'.'. szl w.n 32
S

saeiaesate
2::5:;*5::,.:
n'-
i .,»,., 23

staieie
Siacerar M“mu TEris

’ttﬁﬂtu LT s
552 EEszatetaiats

Disassembly/Assembly.
1604-05




LING
AVId491Q
Ybp0LL
QL

Vel o

@25

|
12 ¢
i 12
2z !
! {22
€2
_ 1E20
R LA
| B
sz 1
\ EA
7 1=
] NOWWOD WwiIVA NWNTOD 3 MOY [EX3
Lz
aze 318VSla 0d NI-907d A
| 82
62¢ _
(¢133 _ |e2)
AGlI-
o€
30z02d
¥0zozd
oe
| _Om_
62
gy ez
€
‘ _mN_
Lz
oze ANNOYUD NOILISINODY | L2
| Vivd Moy
52 _oN)\_
e /_ Vivd NwN102 |2’
mm\’_ |¥2)
]
22¢ 182
] 2z,
B
120
oz I
I
ol |02 |
a1c i
1y a1
p: I
21¢
: ED
al
t\_’ =1
]
€1 k)
21¢ )
)
H J2r
)
ol [
o i _O_ |
s i e
L& (s
¢ )
] [ 25
-]
] |s
¥ t
v
c f
z¢ €
__ 413538 ILOW3A |27
_ 1

ZHY0Z

vaizd

ZHY G2

T
veizd

| ]

1INA
NO1VLISINDDY
YyOLL WOYS

@

+ PT700I




LIsFP LAY
UNIT

o -
A3 & e e
CACACAN AN AN NN AN Oﬂﬂ
NUN
ol a
¥ - *
I HORIZ @
] ] R
3
VERT @
Pt
GND} @
“1SVJ 1o kit
Z AXIS OU)T
DISPLAY
p20a O
~ |
REMOTE RESET
J
a
g P225
o P —
¢l allx S I ey oy
Zl¥lo v ‘e
=g U] 2 T CH ADD2
z > J 6|3l
v < CH ADD 4
5/ a9 Vial  oispiay skip
N (P205-4)
2 o ”5
l N > READOUT INTEN
; o
!
1
P226
®
= - -
il QS DISPLAY SkiP
-~ 2w ;
3 3y (P206-4)
a 5a p227
Q ] - -
©
b < z 3 = CHOP DRIVE
xI
" |5 glo L'>_2_}__. MAINFRAME
5 = r4 [}  CH 5w si6
b4 z < J2I3A ]
2 = < 3 éé, VH INHIBIT
N I
g T L ? (SOURCE)
JZ%B{I} @B RrEADOUT TRIG
(P63A)
J253A
L3 (/Q» READOUT TRIG
GNB (P33A)
J —
255 & @»pwe-w RO INHTBIT
J2538 5 @-PCOLUMN DATA
ELEV TO +iBV
JZSSB% @- ROW DATA
i —» Z AX1S IN (ACQ)
| VERT
[ +
< < | HORIZ @
| ® +
8 &
BHEBREEENEEEREEDTEEE QF)
A NN - - SONLONCINSIN AN LN NN =IN N b
7
P4
=4
.
Nz
55
3
<
& APD INTERCONNECT (> ™
N

LOINNOIHILNI AdV

&



=
Z
w
=
o
o
=
=}
Q
©
w
e
o}
o
u

Z
o
=
<
Q
o
el

P7001 Main Interface

Fig. 6. Main Interface Component Location.

1

3

4

5

CKT
NO

am

J25A

M

TP & 50 £a0 415 45 5
ge

o
&

P20
P26
P25

-3
=

. MYS

i

mA
7 g
3754

£a5.

. JssB U638 .cs1

U8
G J6
J65A
it ‘453‘5 $086
J568 L
53 35
J55A°
: +50P22
i
-50+16-15-5+5 PF

JasB

Ja3A

JASA £33

J33s ca1 57

J3sB

Pt
J36A o

car cs3
258 jo3m
. €3t

i x

J2

a

ms

e

Ju
A
J16A

Soan

_ GND

{2
S8

INT
PWF
HusH

e

P21

887
Ata
sea
GIN

c15

o

cn

co5

co3

oo

8RO
SYA
B2

Mo

8I¥. TPARZ. 1P GOT
" MAIN INTERFACE COMPONENT LOCATION

GND

P20l

- pas

P205

P2

P203
P20z
P 210

P20t

P2

GND

co1
Cco3
Co05
C11
C13
Ci15
c21
C31
C33
Ca1
C43
C45
Cca7
C51
C53
C55
C57

J1
J2
J3
Ja
J5
J6
J7
J8
J9
J10
Ji1
J13A
J13B
J15A
J15B
J23A
J23B
J25A
J25B
J33A
J33B
J35A
J35B
J43A
J43B
J45A
J4s5B
J53A
J53B
J55A
J55B
J63A
J63B
J65A
J65B
J73A
J73B
J75A
J75B

1604-06




GRID
LOC

CKT
NO

GRID
LOoC

P20
P22
P24
P25
P26
P27
P201
P202
P203
P204
P205
P206
P207
P210
P211

B2
E2
E2
B2
B2
E3
H5
G5
F5
ES
D5
D5
C5
G5
H5




P7001 Main Interface

JI THROUGH Jli
1 36 A B 36~ GND
1 N/ 35 35
RESERVED 134 34| S RESERVED
433 33\
GND 132 32| +50V
S50V 43| L 63! e ISy
oy g [vorTases g T
1 78 za\;_} RESERVED
RESERVED J_| ~ 27 27 ¢ GND
4 ~N16 26 1
MSB ADD 12 L 25] 25\1__} RESERVED
ADD 10 |~ 24 (24| “ADD N
ADD 8 ___vzsL 23] ADD?9
ADD 6 _| » 22{ ADDRESS J22~c| ADD 7
ADD 4 _| 2] BUS *z\\/__ADDS
ADD 2 | ~20 20~ ADD 3
LSB ADDO L 19]) o, U9y ADD |
- +5.40V |~ 18 VOLTAGE,'B\L‘“J'E)'\V L
ST S (TP STATUSSTROBE L~/ 17 1T} /o STROBE  (TP) /o ST
HUSH (TP) HUSH 4~ 16 l6~ns| POWER FAIL (TP) PW F
B BZ (TP) BUS BUSY L~/ 15 15w SELECT ACK (TP) SEA
REQ (TP) DATA CH REG _| v/ 14 >CONJ§0L 4| RESERVED (TP)
DATA CH GRANT OUT _L /13 B 12| DATACH GRANT IN
RESERVED _| v 12 12 ] RESERVED L
C SY (TP) CONT SYNC |~/ 1\ IVl SYNC ACK  (TP) SY A
MO (TP) DATA MODE O _| s/ 10 10| DATA MODE | (TP) MI
LSB BIT 0 v 9) (9 | BIT 1
BT 2 18 8 vl BT 3
BIT & |~ 7 7l BT S
BITE L6l DATA J6~o| BITT
B\T 8 15 BUS ﬁs\/__ BIT 9
BITI0 L~ 4 4| BIT I
BIT 12 L3 3| BT I3
BIT 14 L~ 2 | L2 w_| BIT IS5 MSB
GND |~ | | | RESERVED

Fig. 7. Common Bus Pin Termination.

1604-07




—

N RCE outT o]
V-H INHIBIT (SOURCE) Z AX1S 0UT) Vz AX1S (ACQ) HORIZ SELECT REA\(.‘
SAMPLE ACK
—
SAMPLE COMMAND
DISPLAY GEN Z AXIS
PI3R P23A TRYIS
3B N Z AXIS
PI3A PISA Bj sta[z) [[1 P38
U; pisa-(® & JAlIIN 0 -(®
JH J10 Ji o < J2 0| Pars J3 | < [< J4
— — — :(15) —— |Al= <l . 0|0 | Dl Bl :
1B A |B A ESE INE- S EIE 3013 PN = B b Ae | 133 [T Ael
26 36 36 3t 26 ; 36
| Vi —. — | s — g Lo
| 35 35 3% 35 35 | 35 |
| \/_‘___.__7+_V I }
35 35 35 35 35 35
| \4_4,____.__}_\/ o ] (o2 2
L34 34 34 34 34 { 24
| et |
34 24 34 34 24 34
33 33 33 33 33 33
| At —
33 33 33 23 33 33
‘ N . N/ | N2 B— A2 _ N
29 29 29 29 29 29
28 28 28 28 28 28
28 28 28 78 28 28
7 z7| -P/Z‘ll 27\LT 21 T 27 T 27\L
| e | \LH d
i3 13 13 i3 13 i3
Vi lis 3 13 I 1 13
| WA I O S AV
. | 4
| | T
12 12 12 (TRHGOT 12 12 12
12 ] e 12 12 12 12
Vg N i T N
| | |
| — e et
| | \ 1 (T¥)an ) 1 !
l e ——— | ‘ : '
L l ' o | |
3
i \/6\/5\/4' Vl\/‘ 5\/ N4 4 \/2 ﬂ —_—
[_II I A pan Peor [ T ] l__I I T 207 ETRTT
DISPLAY PLUG-INS BEwoTE T RreET
Pl
Gm G o
PPV

——t— Fig. 7

P 700!

CARD TO
CONNECTOR ASSIGNMENT

JI SAMPLE £ HOLD OR
DISPLAY MULTIPLEXER
7 AXIS/FRONT PANEL
SPARE

SPARE

READOUT INTERFACE
DISPLAY GENERATOR
A-D CONVERTER
MEMORY

MEMORY

1/0 1

170 1

Jz
$3
Jé
Js
Jo
J1
Ja
J9
JIG
S

Lo L cos
L e204F L 8104F

7 Icos L e
820uF L B204F

7 I C13 1 15
Leroyf Ll 8r0nF

TTh CTIT
FILFIL A PzeLIi 1111_




PLUG-IN RO DISABLE

COLUMN DATA é

READOUT TRIG Y row pATA Y JREADOUT TRIG -+
(P253A) Y Y Y (PL6IR)
[
I
S !
PS3B
— :
PS3A EPBSA Q [*f PE3A Praa 1] U] P7sar0 f‘ P73B
J pssa ) H®) ('S] P&BB:") @ @prea O M@
@ D B @ @D G ®) 1P 1P OO
| J4 oo <4 J5 | Par J6 ©|o al< J71 olo J8 J9
a5 212 |85 85 |95 p B 212 Y
SR Aasl 13 145 Arl 158 |33 A el 123 155 Asl |55 |as LA B
36 ‘ 36 3 36 36 36 Vg
| __ﬁe/ ; NS S Vg —N v \Lrv»SEN';\E
i 35 35 > ; 35 35 35 35
1
! | 35 J: 35 3 J 5 5
| %] | sl ] | & SR
i 4 H 4 24
| 34 3 > : 34 34 3 (TP)MY
4] KN 34 24 T:}A 3\;3
|| -V
33 { 33 3 33 33 33 MEM
33 33 33 33 33
29 29 29 29 29
28 28 28 28 28
N - —_— N
[ 28 8 L) 28 28
Nl Ny N
! 7 27 u g _E}
: 13 13 13 5 n 13 H 13
13 i3 13 Y | |
T ) LY T IR EE
H i
N .
12 12 12 12 12 12 (TP)YGIN
12 1 12 iz 12 12
. .
I | | 1 i v (TR)B1Z
Y | ‘f i Y. vy
po 1 Al | 1
\l/ N2 NA NN AND
o P05 EY5T§T4 TiTZT_‘_J L VAVSIAL VIVl [MeYeYd TV E rey]
|
‘* T * P06 Apispiay skip A é‘mop DRIVE
ch ADDI * CHADD & (P22e-D MAIN FRAME CH $W SIG
CH ADD 2 READOUT INTEN ! ME CH 5
N DISPLAY SKiP (P225-4) D]
"
&
(TP)+3V (TR)-8V (TP)-15V (TPIHSY (TP)-30V  +5V
. [ > ° [ i
o -5y
’ : A
css .
100 uF He—r I R 'ASV
N lOCOS\F e - neY
3 A cas - ' g (T7-s0v
ST JH 100nF el
100xF Cad i ) 50V YMEM
€53 | 4ty L oicowF| 2T
(TP) GND 100,4F H N €33 EH‘- + sz
— La1 1 4 8.2 F = v
T T T T POWER 100 uF ﬂ_H* H 31 €2y 55’\&%\;\
L ‘ FAIL 43 8.1 ,F 1004F -
1 ' 100,F
J \ | i\ \ \ jj\
NS N

Y

\t- .
S R

Ijl P22 EIEIQI&IEIE\IE P20 LIi;(E:Iﬂ
) . o D Y

——d e —— v

P31 P14 @

P2 @

P10 <Z>

MAIN INTERFACE BOARD > ™

: advog A0V4HILNI NIVIN



P7001 Main interface

REPLACEABLE
MECHANICAL PARTS

PARTS ORDERING INFORMATION

Replacement parts are available from or through your local
Tektronix, Inc. Field Office or representative.

Changes to Tekironix instruments are sometimes made to
accommodate improved components as they become available,
and to give you the benefit of the latest circuit improvements
developed in our engineering department. It is therefore
important, when ordering parts, to include the following
information in your order: Part number, instrument type or
number, serial number, and modification number if applicable.

If a part you have ordered has been replaced with a new or
improved part, your local Tektronix, Inc. Field Office or
representative will contact you concerning any change in part
number.

Change information, if any, is located at the rear of this
manual.

SPECIAL NOTES AND SYMBOLS
X000 Part first added at this serial number

00X Part removed after this serial number

FIGURE AND INDEX NUMBERS

ltems in this section are referenced by figure and index
numbers to the illustrations.

INDENTATION SYSTEM

This mechanical parts list is indented to indicate item
relationships. Following is an example of the indentation system
used in the description column.

12345 Name & Description

Assembly and/or Component
Attaching parts for Assembly and/or Component

Detail Part of Assembly and/or Component
Attaching parts for Detail Part

*

Parts of Detail Part
Attaching parts for Parts of Detail Part

*

Attaching Parts always appear in the same indentation as
the item it mounts, while the detail parts are indented to the right.
Indented items are part of, and inctuded with, the next higher
indentation. The separation symbol - - - * - - - indicates the end of
attaching parts.

Attaching parts must be purchased separately, unless otherwise
specified.

ITEM NAME

In the Parts List, an Item Name is separated from the
description by a colon (:). Because of space limitations, an ltem
Name may sometimes appear as incomplete. For further item
Name identification, the U.S. Federal Cataloging Handbook H6-1
can be utilized where possible.

ABBREVIATIONS

INCH ELCTRN ELECTRON
# NUMBER SIZE ELEC ELECTRICAL
ACTR ACTUATOR ELCTLT ELECTROLYTIC
ADPTR ADAPTER ELEM ELEMENT
ALIGN ALIGNMENT EPL ELECTRICAL PARTS LIST
AL ALUMINUM EQPT EQUIPMENT
ASSEM ASSEMBLED £XT EXTERNAL
ASSY ASSEMBLY FiL FILLISTER HEAD
ATTEN ATTENUATOR FLEX FLEXIBLE
AWG AMERICAN WIRE GAGE FLH FLAT HEAD
8D BOARD FLTR FILTER
BRKT BRACKET FR FRAME or FRONT
8BRS BRASS FSTNR FASTENER
BRZ BRONZE FT FOOT
BSHG BUSHING FXD FIXED
CAB CABINET GSKT GASKET
CAP CAPACITOR HDL HANDLE
CER CERAMIC HEX HEXAGON
CHAS CHASSIS HEX HD HEXAGONAL HEAD
CKT CIRCUIT HEX SOC HEXAGONAL SOCKET
COMP COMPOSITION HLCPS HELICAL COMPRESSION
CONN CONNECTOR HLEXT HELICAL EXTENSION
cov COVER HV HIGH VOLTAGE
CPLG COUPLING iC INTEGRATED CIRCUIT
CRT CATHODE RAY TUBE D INSIDE DIAMETER
DEG DEGREE IDENT IDENTIFICATION
DWR DRAWER IMPLR IMPELLER

N INCH SE SINGLE END
INCAND INCANDESCENT SECT SECTION
INSUL INSULATOR SEMICOND SEMICONDUCTOR
INTL INTERNAL SHLD SHIELD
LPHLDR LAMPHOLDER SHLDR SHOULDERED
MACH MACHINE SKT SOCKET

MECH MECHANICAL SL SLIDE

MTG MOUNTING SLFLKG SELF-LOCKING
NIP NIPPLE SLVG SLEEVING

NON WIRE NOT WIRE WOUND SPR SPRING

[e]=10] ORDER BY DESCR!PTION SQ SQUARE

oD OUTSIDE DIAMETER SST STAINLESS STEEL
OVH OVAL HEAD STL STEEL

PH BRZ PHOSPHOR BRONZE SW SWITCH

PL PLAIN or PLATE T TUBE

PLSTC PLASTIC TERM TERMINAL

PN PART NUMBER THD THREAD

PNH PAN HEAD THK THICK

PWR POWER TNSN TENSION

RCPT RECEPTACLE TPG TAPPING

RES RESISTOR TRH TRUSS HEAD
RGD RIGID \ VOLTAGE

RLF RELIEF VAR VARIABLE
RTNR RETAINER w/ WITH

SCH SOCKET HEAD WSHR WASHER
SCOPE OSCILLOSCOPE XFMR TRANSFORMER
SCR SCREW XSTR TRANSISTOR



Mechanical Parts List—P7001 Main Intertace

CROSS INDEX MFR. CODE NUMBER TO MANUFACTURER

MFR.CODE MANUFACTURER ADDRESS CITY,STATE,ZIP
00779 AMP, Inc. P, O. Box 3608 Harrisburg, PA 17105
08261 Spectra-strip Corp. 7100 Lampson Ave. Garden Grove, CA 92642
12327 Freeway Corxp. 9301 Allen Dr. Cleveland, CH 44125
13257 Amerace Ltd. 10 Esna Park Dr. Markham, Ontario, Canada
22526 Berg Electronics, Inc. Youk Expressway . New Cumberland, PA 17070
23499 Gavitt Wire and Cable, Division of

RSC Industries, Inc. 455 N. Quince St. Escondido, CA 92025
78189 Illinois Tool Works, Inc.

Shakeproof Division St. Charles Road Elgin, IL 60120
80009 Tektronix, Inc. P. 0. Box 500 Beaverton, OR 97077
83385 Central Screw Co. 2530 Crescent Dr. Broadview, IL 60153
83501 Gavitt Wire and Cable, Division of

RSC Industries, Inc. Central St. Brookfield, MA 01506
95987 Weckesser Co., Inc. 4444 West Irving Park Rd. Chicago, IL 60641

12



Mechanical Parts List—P7001 Main Interface

13

Fig. &
Index Tektronix Serial/Model No. Mfr _
No. Part No. Eff Dscont 12345 Name & Description Code Mfr Part Number
1-1 426-0809-02 1l FRAME PNL,CAB:FRONT 80009 426-0809-02
(ATTACHING PARTS)
-2 213-0270-00 "4 SCR,TPG,THD FOR:10~32 X 0.75 INCH FILH STL 83385 OBED
- - = ko o
-3 214-1744-00 1 HINGE HALF:REAR 80009 214-1744-00
(ATTACHING PARTS)
-4 211~0017-00 2 SCREW,MACHINE:4-40 X 0.375 INCH,PNH STL 83385 OBD
-5 210-0589-00 2 NUT,SELF LKG HE:4-40 X 0.250 INCH 13257 22 NM-40
- = = X o o o
-6 358-~0216-00 4 BUSHING,PLASTIC:0.257 ID X 0.412 INCH OD 80009 358-0216-00
-7 407-1195-00 2 BRACKET,ANGLE :HINGE MTG 80009 407-1195-00
(ATTACHING PARTS FOR EACH)
-8 211-0008-00 2 SCREW,MACHINE :4-40 X 0.25 INCH,PNH STL 83385 OBD
- = = % o o -
-9 343-0002-00 2 CLAMP,LOOP:0.188 INCH DIA 95987 3-16-6B
(ATTACHING PARTS FOR EACH)
-10 211-0097-00 1 SCREW,MACHINE:4-40 X 0.312 INCH,PNH STL 83385 OBD
=11 210-0994-00 1 WASHER,FLAT:0.125 ID X 0.25" OD,STL . 83385 OBD
-12  210-0586-00 1 NUT,PLAIN,EXT W:4-40 X 0.25 INCHE,STL 78189 OBD
- wm K e - -
~13  343~0042-00 2 CLAaMP,LOOP:0.287 INCH DIA 95987 5-16~6BH
(ATTACHING PARTS FOR EACH)
-14 211-0097-00 1l SCREW,MACHINE:4-40 X 0.312 INCH,PNH STL 83385 OBD
=15 210-0863-00 1 WSHR,LOOP CLAMP:FOR 0.50" WIDE CLAMP,STL 95987 Cl9l
-16  210-0586-00 1 NUT,PLAIN,EXT W:4-40 X 0.25 INCH,STL 78189 OBD
- = = R m -
-17 129-0406-00 1l SPACER,POST:0.188 HEX X 4.619 INCH LONG 80009 129-0406-00
(ATTACHING PARTS)
-18  211-0097~00 2 SCREW,MACHINE:4-40 X 0.312 INCH,PNH STL 83385 OBD
- - =k o o
-19 337-1758-00 1l SHIELD,ELEC:4.619 X 10.265 INCH LONG 80009 337-1758-00
(ATTACHING PARTS)
-20  211-0008-00 4 SCREW,MACHINE:4-40 X 0.25 INCH,PNH STL 83385 OBD
-21  210-0586-00 4 NUT,PLAIN,EXT W:4-40 X 0.25 INCH,STL 78189 OBD
- - = K - o -
-22  351-0087-00 36 GUIDE,CKT CARD:4.75 INCH LONG,PLASTIC 80009 351-0087-00
-23 386-2135~00 1l SUPPORT,GUIDE:10.320 INCH LONG,FRONT 80009 386-2135-00
(ATTACHING PARTS)
-24  211-0097-00 2 SCREW,MACHINE:4-40 X 0.312 INCH,PNH STL 83385 OBD
-25  211~0008-00 2 SCREW,MACHINE:4-40 X 0.25 INCH,PNH STL 83385 OBD
=26 210-0586-00 4 NUT,PLAIN,EXT W:4-40 X 0.25 INCH,STL 78189 OBD
_— - ko o o
-27  105-0425-00 1 STOP,CKT BOARD:10.320 INCH LONG,FRONT 80009 105-0425-00
-28  386-2135-00 1 SUPPORT,GUIDE:10.320 INCH LONG,FRONT 80009 386-2135-00
(ATTACHING PARTS)
-29  211-0008-00 2 SCREW,MACHINE:4-40 X 0.25 INCH,PNH STL 83385 OBD
=30 210-0586-00 2 NUT,PLAIN,EXT W:4-40 X 0.25 INCH,STL 78189 OBD
- = = K e - =
-31  386-2134-00 2 SUPPORT,GUIDE:10.320 INCH LONG,CENTER 80009 386~2134-00
(ATTACHING PARTS FOR EACH)
=32 211-0008-00 2 SCREW,MACHINE:4-40 X 0.25 INCH,PNH STL 83385 OBD
-33  210-0586-00 2 NUT,PLAIN,EXT W:4-40 X 0.25 INCH,STL 78189 OBD
- o = * o o o
-34  388-2948-00 3 CIRCUIT BOARD:DATA CH.JUMPER 80009 388-2948-00
T - — 1 CKT BOARD ASSY:MAIN INTERFACE
(ATTACHING PARTS)
~36 211-0007-00 6 SCREW,MACHINE:4-40 X 0.188 INCH,PNH STL 83385 OBD
- - - X e - -
---------- -~ . CKT BOARD ASSY INCLUDES:
-37  131-1003-00 28 . CONNECTOR BODY,:CKT BD MT,3 PRONG 80009 131-1003-00
-38 136~0252-04 28 . CONTACT,ELEC:0.188 INCH LONG 22526 75060
-39 131-1343-00 78 . CONT ASSY,ELEC: 22526 65274-2
-40  131-1499-01 11 . CONN,RCPT,ELEC:72 PIN(J1-J11) 80009 131-1499-01
@



Mechanical Parts List—P7001 Main Interface

Fig. &
Index Tektronix Serial/Model No. Qt Mfr
No. Part No. Eff Dscont Y 12345 Name & Description Code Mfr Part Number
1-41 214-0579-00 29 . TERM.,TEST PT:0.40 INCH LONG 80009 214-0579-00
-42  220-0547-01 6 . NUT,BLOCK:0.38 X 0.25 X 0.282"0A 80009 220-0547-01
(ATTACHING PARTS FOR EACH)
-43  211-0007-00 6 . SCREW,MACHINE:4-40 ¥ 0.188 INCH,PNH STL 83385 OBD
_ e F m -
~-44  179-1847-00 1 . WIRING HARNESS:MAIN INTERFACE 80009 179-1847-00
-45  131-0707-00 22 . CONTACT,ELEC:0.48"L,22-26 AWG WIRE 22526 47439
-46  352-0163-05 1 . HOLDER,TERM.CON:5 WIRE GREEN 80009 352-0163-05
-47  352-0164-01 1 . HOLDER,TERM.CON:6 WIRE BROWN 80009 352-0164-01
352-0164-02 1 . HOLDER,TERM.CON:6 WIRE RED 80009 352-0164-02
352-0164-05 1 . HOLDER,TERM.CON:6 WIRE GREEN 80009 352-~0164-05
352-0164-06 1 . HOLDER,TERM.CONN:6 WIRE BLUE 80009 352-0164-06
352~0164-07 1 . HOLDER,TERM.CONN:6 WIRE VIOLET 80009 351-0164-07
-48  352-0169-07 1 . HOLDER,TERM.CONN:2 WIRE VIOLET 80009 352-0169-07
-49  352-0171-04 1 . HOLDER,TERM.CONN:1l WIRE YELLOW 80009 352-0171-04
352-0171-06 1 . . HOLDER,TERM.CONN:1 WIRE BLUE 80009 352-0171-06
-50 175-1255-00 FT . CARBLE,RF:50 OHM,COAX,3.35 FT 80009 175-0255-00
-51 210-0774-00 10 . EYELET,METALLIC:0.152 OD X 0.245 INCH L,BRS 80009 210-0774-00
-52  210-0775-00 10 . EYELET,METALLIC:0.126 OD X 0.23 INCH L,BRS &0009 210-0775-00
-53  386-2139-00 2 SUPPORT,GUIDE:10.320 INCH LONG,REAR 80009 386-2139-C0
(ATTACHING PARTS FOR EACH)
-54  211-0008-00 2 SCREW,MACHINE:4-40 X 0.25 INCH,PNH STL 83385 OBD
-55  210-0586-00 2 NUT,PLAIN,EXT W:4-40 X 0.25 INCH,STL 78189 OBD
- e = K e e o
-56  351-0179-02 4 GUIDE,CKT BOARD:0.30 X 6.75 INCH L,PLSTC 80009 351-0179-02
i (ATTACHING PARTS FOR EACH)
-57  211-0008-00 2 SCREW,MACHINE:4-40 X 0.25 INCH,PNH STL 83385 OBD
- = ke
-58  386-2283-00 4 SUPPORT,GUIDE:1.50 INCH SQ,AL 80009 386-2283-00
(ATTACHING PARTS FOR EACH)
-59  211-0101-00 2 SCREW,MACHINE:4-40 X 0.25" 100 DEG,FLH STL 83385 OBD
OO S
-60  210-0201-00 1 TERMINAL,LUG:SE #4 78189 2104-04-00~2520N
(ATTACHING PARTS)
-61  211-0008-00 1 SCREW,MACHINE:4-40 X 0.25 INCH,PNH STL 83385 OBD
-62  210-0551-00 1 NUT,PLAIN,HEX.:4-40 X 0.25 INCH,STL 83385 OBD
F e T,
-63  —m—me —mmeo 1 CKT BOARD ASSY:APD INTERCONNECT
(ATTACHING PARTS)
-64  211-0008-00 2 SCREW,MACHINE:4-40 X 0.25 INCH,PNH STL 83385 OBD
-65  210-0851-00 2 WASHER,FLAT:0.119 ID X 0.375 INCH OD,STL 12327 OBD
- e K -
---------- - . CKT BOARD ASSY INCLUDES:
-66  131-0589-00 1 . CONTACT,ELEC:0.46 INCH LONG 22526 47350
-67  131-1003-00 6 . CONNECTOR BODY, :CKT BD MT,3 PRONG 80009 131-1003-00
-68  136-0252-04 6 . CONTACT,ELEC:0.188 INCH LONG 22526 75060
-69  131-1250-01 1 . CONN,RCPT,ELEC:60 PINS 80009 131-1250~01
(ATTACHING PARTS)
-70  211-0012-00 2 SCREW,MACHINE :4-40 X 0.375 INCH,PNH STL 83385 OBD
- - - R e e -
-71  441-1047-00 1 . CHASSIS,SCOPE:CKT BOARD MIG 80009 441-1047-00
(ATTACHING PARTS)
-72  211-0008-00 4 ., SCREW,MACHINE:4-40 X 0.25 INCH,PNH STL 83385 OBD
-73  210-0586-00 4 . NUT,PLAIN,EXT W:4-40 X 0.25 INCH,STL 78189 OBD
[ S
-74  380-0262-00 4 . HOUSING,CONN: 80009 380-0262-00
(ATTACHING PARTS FOR EACH)
-75  211-0097-00 1 . SCREW,MACHINE:4-40 X 0.312 INCH,PNH STL 83385 CBD
-76  210-0551-00 1 . NUT,PLAIN,HEX.:4-40 X 0.25 INCH,STL 83385 OBD
- = = ¥ e m -
-77  361-0566-00 2 . SPACER,CONN:0.44 X 3.15 INCH LONG 80009 361-0566-00
-78  175-0825~00 FT . WIRE,ELECTRICAL:2 WIRE RIBBON 23499 TEK~175-0825-00
-79  131-0707-00 2 . CONTACT,ELEC:0.48"L,22-26 AWG WIRE 22526 47439

14



Mechanical Parts List-—P7001 Main Interface

- Fig. &
Index Tektronix Serial/Model No. Mfr
No. Part No. Eff Dscont 12345 Name & Description Code Mfr Part Number
- 1-80 352-01692-00 1l . HOLDER,TERM.CON:2 WIRE BLACK 80009 352~0169-00
~-81 175-1255-00 FT . CABLE,RF:50 OHM,COAX,14.833 FT 80009 175-1255=-00
~-82 131-1101-00 7 . CONTACT,ELEC:MALE 00779 51563-1
-83 131-1102~00 7 CONTACT ,ELEC : FEMALE 00779 51565-1
-84 166~-0532~00 14 . FURRULE,RF CA:SLEEVE 00779 1-332056-0
- -85 210-0774-00 22 . EYELET,METALLIC:0.152 OD X 0.245 INCH L,BRS 80009 210-0774-00
-86 210-0775-00 22 . EYELET,METALLIC:0.126 OD X 0.23 INCH L,BRS 80009 210-0775-00
-87 386-2140-00 1 SUPPORT,CHASSIS:CKT BOARD MTG ’ 80009 386-2140-00
(ATTACHING PARTS)
- -88  211-0008-00 4 SCREW,MACHINE:4-40 X 0.25 INCH,PNH STL 83385 OBD
-89  210-0586-00 4 NUT,PLAIN,EXT W:4-40 X 0.25 INCH,STL 78189 OBD
- - m X o o .
-20 426~-0849-00 2 FRAME SECT,CAB:COUPLING 80009 426-0849-00
-91 426-0809-03 1 FRAME PNL,CAB:REAR 80009 426-0809-03
(ATTACHING PARTS)
-92  213-0270-00 4 SCR,TPG,THD FOR:10-32 § 0.75 INCH,FILH STL 83385 OBD
- o R e m a
-93 426-0853-00 1 FRAME SECT,CAB:UPPER LEFT 80009 426-0853~00
~-94 426-0856-00 1l FRAME SECT,CAB:LOWER LEFT 80009 426-~0856-00
- -95 426-0854-00 1 FRAME SECT,CAB:UPPER RIGHT 80009 426-0854~-00
-96 426-0855-00 1 FRAME SECT,CAB:LOWER RIGHT 80009 426~0855-00
-97 175-0826-00 FT WIRE,ELECTRICAL:3 WIRE RIBBON,0.646 FT 08261 TEK-175-0826-00
-98  175-0827-00 FT WIRE,ELECTRICAL:4 WIRE RIBBON,1.646 FT 08261 TEK~175-0827-00
175-0861~00 FT WIRE,ELECTRICAL:4 WIRE RIBBON,0.563 FT 23499 TEK-175~0861-00
-99 175~-0860-00 FT WIRE,ELECTRICAL:5 WIRE RIBBON,1.104 FT 23499 TEK-175-0860~00
-100 175-0829~00 FT WIRE,ELECTRICAL:6 WIRE RIBBON,0.667 FT 83501 TEK=-175-0829-00
175-0859-00 FT WIRE,ELECTRICAL:6 WIRE RIBBON,0.688 FT 23499 TEK-~175-0859-00
-101 131-0707-00 FT CONTACT,ELEC:0.48"L,22-26 AWG WIRE 22526 47439
-102 352-0161-00 2 HOLDER,TERM.CON:3 WIRE BLACK 80009 352-0161-00
~103 352-0162-01 2 HOLDER,TERM.CON:4 WIRE BROWN 80009 352-0162-01
352-0162-03 1 HOLDER,TERM.CON:4 WIRE ORANGE 80009 352-0162-03
352-0162-05 1l HOLDER,TERM.CON:4 WIRE GREEN 80009 352-0162-05
- -104 352-0163-06 1 HOLDER,TERM.CON:5 WIRE BLUE 80009 352-0163-06
352-0163-07 1 HOLDER,TERM.CON:5 WIRE VIOLET 80009 352-0163-07
=105 352~0164-02 2 HOLDER,TERM.CON:6 WIRE RED 80009 352-0164-02
352-0164-04 2 HOLDER,TERM.CON:6 WIRE YELLOW 80009 352-0164-04
~106 352-0168-01 1 HOLDER,TERM.CON:1C WIRE BROWN 80009 352-0168-01
-107 175-1255-00 FT CABLE,RF:50 OHM,CAOX,6.583 FT 80009 175-1255-00
-108 210-0774-00 10 EYELET,METALLIC:0.152 OD X 0.245 INCH L,BRS 80009 210-0774-00
-109 210-0775-00 10 EYELET,METALLIC:0.126 OD X 0.23 INCH L,BRS 80009 210-0775-00
e 15



_}l_@




FIG. 1 EXPLODED

%
%

S

P7001 MAINFRAME



